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LTE Band 2 / 20MHz
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Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0009
40 Normal Voltage 0.0007
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0007

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0014
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG142611B
LTE Band 5
Peak-to-Average Ratio
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.96 577 6.17 PASS
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Conducted Band Edge
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LTE Band 5/5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum || ) by
Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit ck PABS
e _$PURIOUS LINE_ABS PABS e JRIOUS_| INE_ABS PABS
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-30 dBm
-40 dBm
T . 50 dem !
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-60 dBm
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-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 779.49650 MHz -64.50 dBm -51.50 dB 30.000 MHz 815.000 MHz 100.000 kHz 789.30410 MHz -63.87 dém -50.87 dB
860,000 MHz 1.000 GHz 100.000 kHz 874.89510 MHz -64,13 dBm -51,13 dB 860,000 MHz 1,000 GHz 100.000 kHz 908. 46154 MHz -64.22 dBm -51,22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -41.97 dBm -28.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -44.04 dBm -31.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -49.52 dBm -36.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -49,99 dBm -36.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.76531 GHz -51.86 dBm -38.86 dBb 7.000 GHz 9,000 GHz 1.000 MHz 8.76731 GHz -51,73 dBm -38.73 d&
_— _—
| )il ] ) oa i i

Dater 9 MAY 2021 01:33:068
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Date: § MAY 2021 01:32:36

Highest Channel / QPSK

Spectrum I
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1.000 MHz
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SPORTON LAB.

FCC RF Test Report

Report No. : FG142611B

LTE Band 5/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum || ) by
Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk PAES Limit ck PAES
10 AEH‘H [‘PIIR[EHIN INE_ABS PAES .10 AéH_IH | JRIOUS_)LINE_ABS PABRS
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-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 779.49650 MHz -64.25 dBm -51.25 dB 30.000 MHz §15.000 MHz 100.000 kHz 652.39005 MHz -64.35 dBm -51.35 dB
860,000 MHz 1.000 GHz 100.000 kHz 984.54545 MHz -64.22 dBm -51,22 dB 860,000 MHz 1.000 GHz 100.000 kHz 889.30070 MHz -64.30 dBm -51.30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64953 GHz -41.84 dBm -28.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.51 dBm -32.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -49.80 dBm -36.80 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -49.88 dBm -36.88 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.78130 GHz -51.71 dBm -38.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.78180 GHz -51.77 dBm -38.77 d&
_— _—
{ 1 J b ( )| J L]
Date: §.MAY.2021 01:21:31 Date: 9 MAY.2021 01:20:35
Highest Channel / QPSK
Spectrum I uf
Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
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-30 dBm
-40 dBm
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-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 794.79635 MHz -63.72 dBm -50.72 dB
860.000 MHz 1.000 GHz 100.000 kHz 886.22378 MHz -64.08 dBm -51.08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -42.00 dBm -29.00 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -409.89 dBm -36.89 db
7.000 GHz 9,000 GHz 1,000 MHz 8.77131 GHz -51.87 dBm -38,87 dB
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saronas. FCC RF Test Report

Report No. : FG142611B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0013
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0010

-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0011
20 Battery End Point 0.0010

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56ZW4

Page Number

1 A60 of Al14
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s=amranas. FCC RF Test Report Report No. : FG142611B
LTE Band 7
Peak-to-Average Ratio
Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.62 6.55 6.84 PASS
Sporton International (Kunshan) Inc. Page Number : A6l of Al14
TEL : +86-512-57900158 Report Issued Date : Jun. 24, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56ZW4



saronas. FCC RF Test Report

Report No. : FG142611B

LTE Band 7 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum

RefLevel 25.90 dom  Offset 5.90 db

Att 30 B AQT 2 ms @ RBW 20 MHz
[@15a view

lcF 2.535 cHz

Maan Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 130000

JL

DCate: 8 MAY 2021 14.26:26

Mean | Peak | crest | 100 | 1% | 0% | o010 |
Trace 1 18.54 dBm 25.10 dBm 6.55 dB 2.46 d8 4.52 dB 5.62 dB 6.20 dB
— —
) J [y

J

Middle Channel / Full RB/ 16QAM

(=)

Spectrum

Ref Level 25.90 dém Offset 5.90 d8

At 30d8 AQT 2 ms @ RBW 20 MHz
[@15a View

-‘i\>‘“‘:\”~:— .

lcF 2.535 cHz

Maan Pwr + 20.00 dB

Complementary Cumulative Distribution Function
Peak | crest 1000

Samples: 130000
| 1% | 0a% | o0.010% |

Mean
Trace 1 17.70 dBm 25.62 dBm 7.92 dB 3.13 dB
T

5.30 dB .55 dB 7.42 dB

JL

DCate: 8 MAY 2021 14.26:18

J

Middle Channel / Full RB/ 64QAM

Spectrum

RefLevel 25.90 dom  Offset 5.90 db

Att 30 B AQT 2 ms @ RBW 20 MHz
[@15a view

lcF 2.535 cHz

Maan Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 130000
| 104 | 0.a% | o.019% |

5.36 dB .64 dB 7.83 dB

Cate: B MAY 2021 14.43:23
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Trace 1 [ 16.23 dém | 24.60 dém .37 db 3.16 dB
i
JL J
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26dB Bandwidth

Mode
BW
Mod.
Middle CH

LTE Band 7 : 26dB BW(MHz)
20MHz

QPSK
20.3

16QAM
20.3

Spectrum = Spectrum =
Ref Level 25.90 dom  Offset 5.90 db @ RBW 1 MHz RefLevel 25.90 dom  Offset 5.50 0B @ RBW 1 Mnz
o At 30dE SWT 57 ps @ VBW 3MHz  Mode Auto FFT o Att 0dE SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
- - Mi[1] 15.40 dém - | mi[i] 17.05 dém
20 dem v 2.5302450 GHz 20 dbm . . 2.5367580 GHz
B e s R Vs (| 26.00 dB T A Mndi S 26.00 dB
10dan 7 By \ 20300000000 MHz 0 dan 7 By \ 20300000000 MHz
/ Q factor \ 124.6 / Q factor 3 125.0
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! \ {
20 v 20 — !
_ A A T - [ e bl o g P
s P ——
a0 d a0 d
40 -40
50 50 d
G0 -60
04 70 d
CF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-value | _Function | Function Result |
M1 1 2.530245 GHz 15.40 dém ndB down 20.3 MHz M1 1 2.536758 GHz 17.05 dém ndB down 20.3 MHz
T 1 2.52489 GHz -10.61 dam nd@ 26.00 d& T 1 2.52480 GHz -8.39 dBm nd@ 26.00 d&
T2 1 2.54510 GHz -10.89 dam q factor 174.6 T2 1 2.54510 GHz -8.76 dar q factor 125.0
7 T 7 T
JU J GIRNNANND we L JL J GIRNNND e
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Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 20MHz

Mod. QPSK 16QAM
Middle CH 18.50 18.50

LTE Band 7
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum = Spectrum =
Ref Level 25.90 dom  Offset 5.90 db @ RBW 1 MHz RefLevel 25.90 dom  Offset 5.50 0B @ RBW 1 Mnz
o At 30dE SWT 57 ps @ VBW 3MHz  Mode auto FFT e Att 30de SWT  57ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
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CF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-value | _Function | Function Result |
M1 1 2.542052 GHz 14.95 dém M1 1 2.538277 GHz 16.51 dém
T 1 2.5256002 GHz £.78 dbm Occ Bw 16.501498501 MHz T 1 2.5257602 GHz 8.49 dbm Occ Bw 16.501498501 MHz
T2 1 2.5443107 GHz 5.69 dam T2 1 2.5442707 GHz 9.72 dam
g T g T
JU J GIRNNANND we L JU J GIRNNND e
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Conducted Band Edge

Sporton International (Kunshan) Inc. Page Number : AB5 of Al14
TEL : +86-512-57900158 Report Issued Date : Jun. 24, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56ZW4
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LTE Band 7 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m u%,:' L trum

Ref Level 25.90 dBm  Offset 5.90 db Mode Auto Sweep Ref Level 25.90 dém  Offset 590 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 2vgPwr
Limit fheck | SPURIGIIECHYEKABS PAES
20 dB[le _FPURIOUS | INE_ABS PARS p 20 diie FURIﬁ [8_JINE_ABS_| PARS
10 dBm [ 10 dém ,
0 dBm ‘ I\‘ 0.dem - ‘
10 dem J -10 dBm: I |
nn Ho E —1
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-30 d8m } 1 \
-40 dBm -40 dBm \ =
-50 dBm 50 dBm LN MU-,QM_
60 dem -60 dem:
70 dBm 70 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||['Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2475 GHz 2.494 GHZ 1.000 MH2 2,49185 GH2 -49.75 dBm -24.75 dB 2,565 GHz 2,570 GHz 100,000 kHz 2.56068 GHz 17,40 dém -12.60 dB
2,494 GHz 2,496 GHz 1,000 MHz 2,49592 GHz -36.00 dBm -23.00 d& 2,570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -19.93 dBm -9.93 dBb
2.496 GHz 2.499 GHz 1.000 MHz 2.49896 GHz -32.30 dBm -22.30 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57428 GHz -38.35 dBm -28.35 dB
2,499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -18.42 dBm -8.42 dB 2,575 GHz 2.576 GHz 1.000 MHz 2.57502 GHz Z47.76 dBm Z34.76 dB
2,500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 18.70 dBm -11.30 dB 5576 CHz 5 205 oHe 1000 MH= 257850 GH= 45 €9 dBm 22050 dB
TTTTTTTT ~
| ) T ( ] ]
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 25.90 dbm  Offset 5.90 & Mode Auto Sweep Ref Level 25.90 dbm  Offset 5,90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgpwr
Limit §heck | SPURIGHIECHBEKABS_ PAES
20 dB[le _FPURIOUS | INE_ABS e _fPURIOpS_|INE_ABS_| PARS
10 dBm 10 dem
0 dem I ) dBm i
-10 dem: 10 dBm-

]

an da
SPURIOUS_LINE_ABS_

30 dem -""‘J -30 dBm L
40 dBm M 40 dBm

-50 dem ™

-20 dBm \

— -50 dem: o
-60 dBm -60 dBm
70 dBm -70 dBm:
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | avimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49388 GHz -39.54 dBm -14.54 dB 2,565 GHz 2,570 GHz 100,000 kHz 2.56653 GHz 4,13 dBm -25.87 dB
2,494 GHz 2,496 GHz 1.000 MHz 2.40575 GHz -32.25 dBm -19.25 dB 2,570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -30.39 dBm -20.39 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.40899 GHz -25.06 dBm -15.06 d& 2,571 GHz 2,575 GHz 1.000 MHz 2.57107 GHz -31,03 dém -21.03 d8
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -28.63 dBm -18.63 dB 2,575 GHz 2.576 GHz 1.000 MHz 2.57513 GHz -39.26 dBm -26.26 dB
2,500 GHz 2.505 GHz 100.000 kHz 2.50237 GHz 4.82 dBm -25.18 dg 2 576 GHz 2,505 GHz 1,000 MHz 2.57647 GHz -42 48 dBm -17 .48 dB
mn T
I ) ( ) ] T ]
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LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

pec

m u%,:' L trum

Ref Level 25.90 dbm  Offset 5.90 dB Mode Auto Sweep Ref Level 25.90 dbm  Offset 5,90 d8 Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 2vgPwr
Limit §heck | SPURIGHIECHBEKABS_ PaES
20 dB[le _FPURIOUS | INE_ABS PARS ﬂ 20 diie FURIﬁ [8_JINE_ABS_| PARS
10 dBm 10 dem /
0 dem | 0 dBm J ‘l
-10 dem \ -10 dBm

Il
i

o Aa r —1
SPURIOUS_LINE ABS_ l 20 dBm \

-30 dBm ’ \

40 dom 40 dem - 1

50 dBm — S 50 dBm JWJ‘MML_

-60 dBm- -60 dBm-

-70 dBm -70 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency |__Powerabs | alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2,475 GHz 2.494 GHz 1.000 MHz 2.48779 GHz -41.97 dBém -16.97 d& 2,565 GHz 2,570 GHz 100,000 kHz 2.56967 GHz 16,98 dbm -13.02 dB
2,494 GHz 2.496 GHz 1,000 MHz 2,49501 GHz -32.72 dém -19.72 d& 2,570 GHz 2,571 GHz 100,000 kHz 2.57000 GHz -19 46 dBm -9.46 db
2,456 GHz 2.459 GHz 1.000 MHz 2.49617 GHz -34.63 dém -24.63 d& 2,571 GHz 2,575 GHz 1.000 MHz 2.57146 GHz -37.79 dém -27.79 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -17.51 dBém -7.51 d8 2,575 GHz 2 576 GHz 1.000 MHz 2.67517 GHz ~46.52 dBm -33.52 dB
2,500 GHz 2,505 GHz 100.000 kHz 2,50034 GHz 18.10 dBm -11.90 d& 2,576 GHz 2,505 GHz 1.000 MHz 2.57855 GHz -36.56 dem -11.56 dB
—_— -
il J LR |

L L J
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

(Sreerm )

S trum u?

Ref Level 25.90 dém _ Offset 5.90 d& Mode Auto Sweep Ref Level 25.90 dbm  Offset 5,90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgpwr
Limit §heck | SPURIGHIECHBEKABS_ PaES
20 dB[le _FPURIOUS | INE_ABS e _fPURIOpS_|INE_ABS_| PARS
10 dBm 10 dem
0 dem f" } [t waa
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]

an aa B |
SPURIOUS_LINE_ABS_ 20 dBm:

|
30 dem WMM‘J -30 dem \
-40 dem M 40 dBm
|

-S0 dBm —— -50 dem- - e

-60 dBm -60 dBm

70 dBm -70 dBm:

Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency |__Powerabs | alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49384 GHz -41.41 dBm -16.41 dB 2,565 GHz 2,570 GHz 100,000 kHz 2.56686 GHz 3,52 dBém -26.48 dB
2,494 GHz 2,496 GHz 1.000 MHz 2,40505 GHz -33.47 dBm -20.47 dB 2,570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -31.32 dBm -21.32 db
2,496 GHz 2.499 GHz 1.000 MHz 2.49801 GHz -23.99 dBm -13.99 d& 2,571 GHz 2,575 GHz 1.000 MHz 2.57101 GHz -30,29 dém -20,29 d8
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -28.66 dBm -18.66 dB 2,575 GHz 2.576 GHz 1.000 MHz 2.57505 GHz -40.94 dBm -27.94 dB
2,500 GHz 2.505 GHz 100.000 kHz 2.50389 GHz 3.85 dBm -26.15 dB 2 576 GHz 2,505 GHz 1.000 MHz 2.57605 GHz -42 80 dBm -17.80 dB
mn T
I ) ( ) ] T ]

Date: 8. MAY 2021 14:31:54 Date: 8. MAY 2021 14:35118

Sporton International (Kunshan) Inc. Page Number : A67 of Al14
TEL : +86-512-57900158 Report Issued Date : Jun. 24, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56ZW4
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FCC RF Test Report

Report No. : FG142611B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m u%,:' L trum
Ref Level 25.90 dBm  Offset 5.90 db Mode Auto Sweep Ref Level 25.90 dém  Offset 590 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 avgPwr
Limit fheck | SPURIGIIECHYEKABS PAES
20 dB[le _FPURIOUS | INE_ABS PARS Bilie FURIﬁ [8_JINE_ABS_| PARS
10 dBm n 10 dém ,
0 dBm I 0 dm J ‘
10 dem \ -10 dBm:
o | 20|
SPURIOUS_LINE_ABS _ ] l 20 dem l i
-30 d8m J \
-40 dBm: / -40 dBm: \
-50 dBm s o -50 dBm Ww&q&‘_
60 dem -60 dem:
70 dBm -70 dem:
Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||['Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | avlimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2475 GHz 2.494 GHZ 1.000 MH2 249250 GH2 -49.80 dBm -24.80 dB 2,565 GHz 2,570 GHz 100,000 kHz 2.56067 GHz 16,48 dBm -13.52 dB
2,494 GHz 2,496 GHz 1,000 MHz 2,49558 GHz -39.12 dém -26.12 d& 2,570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -19.98 dBm -9.98 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49793 GHz -26.72 dBm -16.72 d 2,571 GHz 2,575 GHz 1.000 MHz 2.57104 GHz -38.77 dBm -28.77 d8
2,499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -20.47 dBm -10.47 dB 2,575 GHz 2,576 GHz 1.000 MHz 2.57530 GHz Z46.87 dBm 233.87 dB
2,500 GHz 2.505 GHz 100.000 kHz 2.50038 GHz 16.80 dBm -13.20 d8 5576 CHz 5 505 oH= 1000 MH= 257843 GH= 3895 dBm 213.95 dB
TTTTTTTT ~
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

E L trum u?
Ref Level 25.90 dBm  Offset 5.90 d& Mode Auto Sweep Ref Level 25.90 dém  Offset 590 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgpwr
Limit fheck | SPURIGIECHBEKABS_ PAES
20 dB[le _FPURIOUS | INE_ABS 0 de _frurtops | INE_ABS ] PARS
10 dBm 10 dém
0 dBm B
f \ )
-10 dBm ’J \ 10 dém \
a0 da L \
SPURIOUS_LINE_ABS_ | i 20 dBm l |
30 dem | -30 dBm
-40 dBm ~40 dem: g
50 dam SE———s 50 dém [
-60 dBm 60 dBm
70 dBm -70 dBm:
Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2475 GH2 2,484 GH2 1.000 MH2 2,49400 GH2 -45.07 dBm -20.07 d& 2,565 GHz 2,570 GHz 100,000 kHz 2.56690 GHz 1,95 dBm -28.05 dB
2,494 GHz 2,496 GHz 1.000 MHz 2.40506 GHz -33.03 dBm -25.03 dB 2,570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -31.47 dBm “21.47 db
2,496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -25.27 dém -15.27 d& 2,571 GHz 2,575 GHz 1.000 MHz 2.57103 GHz -29.15 dBm -19.15 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -29.98 dBm -19.98 dB 2,575 GHz 2,576 GHz 1.000 MHz 2.67536 GHz Z43.41 dBm Z30.41 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50247 GHz 2.27 dBm -27.73 dB 2.576 GHz 2,595 GHz 1.000 MHz 2.57600 GHz Z44.86 dBm 219.36 dB
b T
I ) ( ) ] T ]

Date: 8. MAY 2021 14:39:51

Date: 8 MAY 2021 14:42:07

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZW4

Page Number : A68 of Al14
Report Issued Date : Jun. 24, 2021
Report Version : Rev. 01
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LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m u%,:' L trum
Ref Level 25.90 dBm  Offset 5.90 db Mode Auto Sweep Ref Level 25.90 dém  Offset 590 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 2vgPwr
Limit fheck | SPURIGIECHBEKABS_ PAES
20 dB[le _FPURIOUS | INE_ABS PARS ﬂ Bilie FURIDUS_LI\E_."ﬁE_ PARS
10 dBm l‘ 10 dém l.
0 dBm ‘ 0 dm } ‘
10 dem '. \\m -10 dBm: |\
o | .
SPURIOUS_LINE_ABS_ | r Y 20 dBm \ \
-30 dem I T -0 dB \
-40 dBm i v!m dBm b
-50 dBm: -50 dBm- i
60 dem -60 dem:
70 dBm -70 dem:
Start 2.475 GHz 10005 pts Stop 2.51 GHz | ([ Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | alimit RangeLow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2475 GHz Bl L, 1.000 MH2 249002 GH2 -49.64 dBm -24.64 dB 2,560 GHz 2,570 GHz 100,000 kHz 2.56041 GHz 17,20 dém -12.30 dB
2,490 GHz 2,496 GHz 1,000 MHz 2.49164 GHz -36.61 dBm -23.61 d& 2,570 GHz 2,571 GHz 200,000 kHz 2.57001 GHz -22.43 dBém -12.43 db
2.496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -38.24 dBm -28.24 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57103 GHz -37.59 dBm -27.59 d8
2,499 GHz 2.500 GHz 200.000 kHz 2.49999 GHz -20.56 dBm -10.56 dB 2,575 GHz 2,580 GHz 1.000 MHz 2.67823 GHz 240,68 dBm Z27.68 dB
2,500 GHz 2.510 GHz 100.000 kHz 2.50060 GHz 19.16 dBm -10.84 dB 5 580 CHz 5505 oH: 1000 MH= 268716 GHz ~47 12 dBm 2212 dB
TTTTTTTT ~
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 8. MAY 2021 13:35:27

Date: 8 MAY 2021 13:36:35

E L trum u?
Ref Level 25.90 dBm  Offset 5.90 d& Mode Auto Sweep Ref Level 25.90 dém  Offset 590 d& Mode Auto Sweep
SGL Count 100/100 rEiGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fheck | SPURIGIECHBEKABS_ PAES
20 dB[le _FPURIOUS | INE_ABS 0 de _frurtous | INE_ABY | PARS
10 dBm 10 dém
0 dBm { "‘*‘1 e o \
-10 dem: | , l 10 dem: ‘
a0 da ] .
SPURIOUS_LINE_ABS_ | | 20 dem Ii [
= M- - m-
30 de MM‘"‘.‘LJ 30 de
40 dem — 40 dBm
.‘M e
-50 dBm i 50 dem e
i L—
-60 dBm -60 dBm
70 dBm -70 dBm:
Start 2.475 GHz 10005 pts Stop 2.51 GHz | ([ Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit | RangeLow | Rangeup | RBW | Frequency | __powerabs | ALimit
2475 GH2 2.4680 GHZ 1.000 MH2 2,4M50 GH2 -38.73 diém -13.73.d8 2,560 GHz 2,570 GHz 100,000 kHz 2.56160 GHz 1,40 dBm -28.60 dB
2,490 GHz 2,496 GHz 1.000 MHz 2.40577 GHz -31.39 dBm -18.30 dB 2,570 GHz 2,571 GHz 200.000 kHz 2.57001 GHz -33.62 dBm “23.62 db
2,496 GHz 2.499 GHz 1.000 MHz 2.409801 GHz -27.95 dém -17.95 d& 2,571 GHz 2,575 GHz 1.000 MHz 2.57137 GHz -33.27 dém -23.27 dB
2,499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -30.54 dBém -20.54 dB 2,575 GHz 2,580 GHz 1.000 MHz 2.57513 GHz ~34,70 dBém ~51.70 dB
2,500 GHz 2.510 GHz 100.000 kHz 2.50833 GHz 2.12 dBm -27.88 dB 2580 GHz 2595 GHz 1.000 MHz 2.58071 GHz ~42.31 dBm Z17.91 dB
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